MEHEHUISEH [O7.3L D-TROMNIC 200 1939] ¥ lternator and Seawater Pump b
Serial Mbr Flange: 0LOS00S0 _Up [USA]
Ref |Clazs|Part Description Qt Comment Footnote
- 47 853126| IMPELLER 1
2 B037145T |RERAIR FIT, Seawater Pump 1
3 10 34353 |5CREW, 375162 1.00) 2
4 12 20572 '"WASHER, 1390« 750 « .093) 2
o . 5 B62985T |BRACKET 1
- “'"J-i ;‘@\J f 10 853155 SCREW, [M10 « 140) 1
-",;.g‘ gzE= : Ii g 10 253238 | SCREW, (M12 « 140) 1
"ih\ h ioh 7 10 B53156[SCREW, [MS » 50] 1
B e i i: ] 57 8066510 [BELT. Seawater Pump 1
! T I w g 853241 |PULLEY [Monts to Fromt of Crank:| 1
e L \:'~ 1 10 10 B02733| SCREW 3
0.4 @ ™ 11 a7 253243|BELT, Alernator 1
N . 2 12 862932 BRACKET. Alternator Adjusting 1
13 10 853078 | SCREW, (5/16-18 % 1 in.) 1
14 10 853421 | SCREW, (M12 + 50) 1
15 12 4002317 '"WASHER 1
16 25 853251 |RIMG, Retaining 1 [DESIGM 1]
17 8532537 4|IDLER PULLEY 1 [DESIGM 1)
18 8532537 3/ IDLER ASSEMBLY 1 [DESIGM 2
19 10 853466 | SCREW, (M8 » 20) 3
20 17 B53256 | PIN 1 [DESIGH 1]
21 253257 | ALTERMATOR, [65 Ampere) 1 [SEE "ALTERMATOR" FOR BRE:
22 863192\ PULLEY 1
1 23 10 805769 SCREW, [.375-16 = 5.00] 1
24 12 34931 '\WASHER, (406 « 734 x 063] Stai| 2
25 11 805781 |NUT, [.375-16] 1
2B 188254 2 |PUMP, Power Steering 1
27 BE2916T |BRACKET 1
28 853053 PULLEY, Power Steering 1
29 10 853213/ 5CREW, M8 » 25) il

4299




